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1: Ultrasonic testing : Standard No
GB/T 6402-2008

2: Mechanical properties test report:
Standard No GB/T 228.1-2010

3: tensile test:

max charge of keeping load: 369.744KN
Min charge of keeping load: 3673.76KN
elongation rate: 0.00%

4: Magnetic Particle Test Report:
Standard No: JB/T 5000.15-2007

5:Chemical test Report: Standard No-
GB/T 4336-2002

6: Material: 34CrNiMo6
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